https://doi.org/10.1002/0pfl.1292

Membranes

Scott Freeman is the owner of Membrane
Medic, Madison, Wis. He can be contacted at
membranemedic@gmail.com.

Although a relatively new technology, membrane systems are
widely used for water filtration. To save money and increase
reliability, take a proactive approach to membrane system operations
by understanding the basics, following recommendations, and
using updated design concepts. ey scorr rreeman

IMPROVE MEMBRANE
SYSTEM PERFORMANCE

AND REDUCE COSTS

ICROFILTRATION AND ultrafiltra-
tion (MF/UF) membranes provide

excellent filtration for hundreds

of water utilities, with high log
removal of Giardia and Cryptosporidium as well
as low product water turbidity. Since the introduc-
tion of MF/UF installations in the early 1990s, they
have become larger and more complex, integrating
membrane treatment with conventional processes.
Initially, plant capacities were generally less than
5 mgd, according to AWWA’s Manual of Water
Supply Practices M53, Microfiltration and
Ultrafiltration Membranes for Drinking Water.
However, plants in the 20- to 50-mgd range became
relatively common during the first decade of wide-
spread use, and some utilities operate membrane

facilities on the order of 100 mgd.

During the first few years of municipal-scale
MF/UF history, membranes were generally
applied with minimal pretreatment (typically
with only a protective prescreen, which is a
basic requirement for this technology). Now,
integrating pretreatment with membranes has
become commonplace. Examples of pretreat-
ment operations that are integrated with MF/
UF include oxidation of iron or manganese or
both as well as coagulation-flocculation and
sometimes sedimentation to help remove dis-
solved contaminants.

With a new technology such as MF/UF, there are
plenty of opportunities for design and operational
improvements. Here, I provide a few suggestions
based on my three-plus decades of experience

with a wide range of membrane types.

PHOTOGRAPH: SUNDRY PHOTOGRAPHY, SHUTTERSTOCK.COM

10 Opflow December 2019

2019 © American Water Works Association

www.awwa.org/opflow


http://www.awwa.org/opflow
https://doi.org/10.1002/opfl.1292
mailto:membranemedic%40gmail.com?subject=

larly scheduled preventive measures, they’re likely to 1
31'e reliable MF/UF facilities, with lower operating
i instead react to problems as hey arise.




Membranes

DE-RATE PILOTED FLUX

All technologies have potential problems.
A key issue for MF/UF is the risk of foul-
ing, which increases operating costs and,
in more extreme cases, prevents plants
from consistently operating at maximum
capacity. With conventional granular
media filters, there’s a greater risk of
not meeting finished water quality goals
(such as turbidity breakthrough) than of
experiencing reduced capacity. With MF/
UF, these risks are reversed.

According to M53, membrane filtrate
turbidity is 0.1 ntu or less essentially
all the time, “regardless of influent tur-
bidity ... membrane type, manufacturer,
or whether a coagulant was used,” with
pathogen removal of 4-log or higher (ver-
ified daily by a simple automated test). As
a result, capacity shortfall is a greater risk,
especially if flux is set too high. (Flux is
filtrate flow per membrane area, a con-
cept similar to hydraulic loading with
granular media filters.)

A simple way to reduce such risk is to
de-rate the piloted flux. Since the 1990s, I
have observed fouling problems occurring
at full-scale plants—even at flux levels that
were successfully demonstrated during
pilot studies. There are two possible

The membrane system at the Lubbock (Texas) South Water Treatment Plant runs well with a design based on recommended concepts
such as de-rating successfully piloted flux, a warranty with a replacement price cap, and a proactive approach to operation R

-

causes. First, a full-scale plant treats a
wider range of feedwater quality than a
limited-duration pilot, so there’s greater
risk of a fouling event. Second, flow distri-
bution at full scale is less ideal than during
a pilot study. Some elements on a large
rack may experience less-effective back-
washing, leaving foulants behind. Knowing
the root cause is less important than pro-
viding a margin of safety by de-rating flux
with an “adjustment factor,” as shown in
the following equation:

Full-Scale Flux = (Successfully Piloted

Flux) x (Adjustment Factor < 1)

Generally, I have applied a factor of
0.8 or, in cases with little variation in
feedwater quality or longer-duration
pilot studies, 0.9. Discussions with other
designers indicate this method is becom-
ing more widely practiced.

REVIEW ANSI/AWWA STANDARD B112

In 2015, AWWA and the American
National Standards Institute released
ANSI/AWWA B112-15, a standard for ME/
UF systems, with information for design-
ers and operators. (A revision is pending
that may be published in 2020, as stan-
dards of this type are typically revised
every five years.) The standard addresses

two topics summarized here: (1) reduce
the number of terms to make operator
training easier, and (2) calculate flow to
more accurately determine net capacity.
Many membrane system manufacturers
use different terms to describe the same
things, which makes it challenging for
operators to understand these systems.
Inconsistent terminology also complicates
training and the ability to compare treat-
ment results with those of other utilities.
For example, the preferred term filtrate
is sometimes called permeate, which can
be confused with reverse osmosis per-
meate; the preferred term backwash is
sometimes called backpulse or reverse fil-
tration; and the preferred term clean in
Pplace is sometimes called recovery clean,
Jflux maintenance, or extended clean.
This problem would be resolved if manu-
facturers’ documentation and instruction
manuals used only B112-preferred terms.
Another key issue for operators is
calculating the available net daily mem-
brane filtrate flow rate, or the plant’s
capacity. It seems like such calculations
would be universally understood, but
this is more complex than with conven-
tional treatment, where capacity equals
hydraulic loading multiplied by area. For

5
]

Saeacam 181 beoasnnsai

PHOTOGRAPH: CITY OF LUBBUCK (TEXAS) WATER UTILITIES

12 Opflow December 2019

2019 © American Water Works Association

www.awwa.org/opflow


http://www.awwa.org/opflow

membranes, the format of the capacity
equation depends on the control phi-
losophy—i.e., duty unit or cycle rotation
operating mode. It’s definitely not just
flux multiplied by membrane area. It’s
important to account for the downtime.
Membrane trains don’t produce filtrate
about 13 percent of the day because of
integrity testing and approximately 50
backwashes per day that reduce pro-
ductive time and consume filtrate. Once
again, the solution to the problem is easy:
apply equations in the B112 standard.

CONSIDER FIBER BREAKAGE AND
REPLACEMENT WARRANTIES

A 2012 research paper included a sum-
mary of fiber breakage at full-scale plants
that indicated a weighted average fre-
quency of 12 repair events per year per
mgd of capacity (r-e/yr-mgd), with a
projected annual cost of $830/yr-mgd.
When the paper was presented at the
2012 American Membrane Technology
Association/AWWA
Technology Conference in Glendale, Ariz.,

Membrane

audience members indicated the mem-
brane industry should have a short-term
goal of fewer than 10 r-e/yr-mgd, with a
longer-term maximum of three events.

Even if the annual repair costs could
be considered low compared with other
operating costs (fiber repair costs were
about 4 percent of total annual costs),
operators and utility managers dislike the
nuisance of fiber failures. I recommend
including quantified warranty require-
ments in purchase documents to protect
utilities from excessive repair costs.

A method presented at the 2019
Membrane Technology Conference in
New Orleans proposes including warranty
replacement if more than 0.1 percent of
fibers in an element or up to 10 fibers/